TN YOSHIMURA

BikERAE

[ Parts No. 559-50A-V000 |

Instruction Manual
STEP KIT “X-TREAD” / GSX-R1000/R(17-)

Applicable model &t ETE

SUZUKI GSX-R1000 (17-)

Specifications +#k

sSROYV I VAR - EF T UM
RT3 VEM(STDLL)

Position 1 12mm BACK 20mm UP
GSX R1000R(17 ) Position 2 12mm BACK 30mm UP
Position 3 12mm BACK 40mm UP
Position 4 24mm BACK 30mm UP
Position 5 24mm BACK 40mm UP

Usage notes A EDTFE

Safety precautions Z2£ EDTEE

CERARICD T RERSRAZEEHA TS,
AEBOBROERACIYMFICE>TELBFIOVWTEEHE—UZDEEEZRVFEA,

ARERRAE L. AEBOWRSNSETHEEITREL TZEN,

RRATYTRYFFICTEY S ARREVE  RAV T T —LENEN, HLLEFHTHEENHYET . tBREDOF S RUEY AR
AAVEDBEICETERBLTZSN, Flo VARV RHLAN T ZOEREZRVONDEELHYET . AR HKEYFF17F
BREEDTRIEDHERETOTEEN (—HBEEICEYARREIVFOMIABEGIBZENHYET)

Indicates potential hazards that may cause serious accident.

EHX A
/N WARNING & s SRR syws,

G OIYFITILENEERE. MBEFT DAL TO>TIESLY,

WY ITO R RIEERIREGRBAE X (XY —E R a7 ILIZERE D A%, BRI - TS,
RILEOFYREY—ERIZaTILIZHRVEE LI TREO (T2 LTS,
FETHICERSOMBORELEAREEL-IERIE. ELICERMZLEIEAICEILESE, FTERIELTES,

FILSERIZDOT

Set contents ZYrAR

AERFEONTOWETIILIHEOERIETILIAMEBIZTIT>TWET . FILIA MBI TS REICEIEEEFR L.
BERITDHLDTT,

FILZEEDRANTILIACDEEIZEILT D=0 AyF0a—FTA0 T 0FEELEVSRIANEESHFEIETEHYEE A,
LOLTILIARBDEHIE5~25um(0.005~0.025mm)BBEDT=6H . FoAWEDETHEMLERTA2LITKYDIILIAA—D
TILSHMNBENETH . BEEICEEEHYEL A,

BICRTYTN— E— VA —FELGE IS ERARBERLSYERNBEYET,

BRETILIAMNIBRETEIE ST HAEIRHETHL O BR-URTNR—Y - FILIHEEVIKYBORENHYET,
HHMR. RS GF BELEDERICKYRE. ER. BB EEEINTEILAHBYET,

TILRANLEDOHELE, FREORIT(BBERBD)BELLIGEELIHYET,

LLEIZDOWTRETZILRAOHE LB IToNGEN O, FJL—L-REEDARICAEYEBADTFHIT TEIZEL,

XD REDEAFA L1 BRNMBETY

No. Part No. Description fh% Q'ty No. Part No. Description fh% Q'ty
1 559-50A-V110 E=I7’L—F TYPE-2 LH (QRI-M{HE)% 1 19 V-SH006-015 497 VM6 X 15 2
2 559-50A-V210 E-I7'L—b TYPE-2 RHX 1 20 V-SH006-020 Fyy 7K VM6 X 20 2
3 V-004-SP145YGL ATYTTL—hLX 1 21 V-SH006-050 F4y7H VM6 X 50 1
4 V-004-SP145YGR ATYTTV-PR¥ 1 22 V-SH008-020 Fry7H M8 X 20 4
5 V-004-MS146BK YRG-A'=R 1 23 V-SH010-035 Fey7F W HP1.25M10 X 35 1
6 V-004-CPB08BK YA 1 24 V-LH006-020 A-Ay b $4y 775 EM6 X 20 2
7 V-004-CPB03BK Y= 1 25 V-BH006-010 4%y 7 R M6 X 10 4
8 | V-004-BPSS165YG 7' L—$A5 LSSBP165% 1 26 V-BH006-012 R ARy 7 I IME X 12 2
9 V-R04-FP101YG ATYI N =T Myh4d7"% 2 21 V-BH008-025 K 9%y 7 A8 X 25 1
10 V-004-FP002 ATYI N =IUN 2 28 V-BT005-006 AR M5 X 6 1
11 V-004-FP003BK ALV =AL 2 29 V-BT006-018 AR M6 X 18 1
12 V-004-FP004 N 2 30 V-NT005 FyhM5 2
13 V-KL231506SBK AN=H—17-t23 15X6 S 1 31 V-NTLO061 mysyh 1M6 1
14 V-KL122408YG A-Ah5-12% 2 32 V-NTFS008 73 FyhM8 tlL—b 2
15 V-004-SK101 ATy7h3—¢ 20t10-m10 1 33 V=004-LE002 b IVMME LY & 1
16 V-SB08045 A%y NE L IM8 X 45 2 34 V-004-LE005 nyhNIvh6-M8 R4y & 1
17 V-SH005-015 Fry7H VM5 X 15 1 35 V-007-BS011 PULLA{YFAT- 16 1
18 V-SH005-045 Fvy7H VM5 X 45 1 36 V-007-BS012 A7 AUS8-25 1

X-TREAD GSX-R1000/R 190628 KN 1/2




Installation BxY { (+ 5%
Torque list [N-m]
M5 M6 M8 M10
5.0 10.0 22.0 34.0

11 12 24 13 17 L
YA A WA Apply thread locking fluid
‘@ :No0.9,11,16,17,18,19,22,23,24,27,29,32
E{AH Apply grease: No.33,34

D Y—ERIZaT7ILESRBLSTDATYIZMYSN L., LRV TS BERENLIRESBLARGERYMFITET,
@ VYIRE—I) B —D Ty a0yREDOFvrE1DEL, ABRYRIURGHZERYMFITIREELTEELY,

Q@ TL—FRFIMAERT YT TL—HMUDOMSRILFADIZAABARA T T (36)F TS,

@ TL—FRAYFIERAYFAT—@BO)IZIEIDRAH, RE JLAIDORILEA)IZE o #F TTFE AL S,

B RTFYTIN— REJ) ARE)N—EFADHBIZEHLEET,

AL LSHBERYMITROS L AVIIER RV TSRO XEDLE T,
® TL—FRAYFDRFEEETL. TL—FSUTDAMTEEIL TS,
@D BEOE - AHEOTSHNENCE, BIEOTESNENLEREZRL

EEDHLTIESLY,

SERE. RETANCIED T SR - s - AL TS0,

(1 Follow Genuine Service Manual to remove
stock rear sets.

@ Apply thread locking fluid and grease as
shown on the figure.

@ Attach the rod end (34) to push rod and
adjust it using one of stock nuts screwed
on the push rod.

@ Recommended position of foot pegs and
the shift is marked as bold circles on the
diagram.

® Attach X-TREAD and tighten bolts and
nuts according to the torque list.

® Keep enough clearance between rear sets
and other components.

(@ Check all moving parts works correctly
before riding.

Adjust stock brake switch and confirm
brake lights turn on.

© Retighten all the bolts and nuts before
riding.

@ 8 18

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling
dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or
loss caused through using this product.

(BR)AL LD ¥IN
HREICFEEOHIEEETMYMSTRUERZSRLEL. R ALY NRNUFETITHHECLEZELY, T243-0303 #5112 B P EE I BT 326748
#., AASOFAICERT 2BZICOLTEHELFIZOEEE—TAVEEA, TEL: 0570-00-1954

http://www.yoshimura-jp.com

X-TREAD GSX-R1000/R 190628 KN 2/2



	スライド番号 1
	スライド番号 2

